iSCALE Control System - Spydercrane Boom Truck

vSCALE-D3_Spyder-Boom-Truck-ConsoleSpydercrane is equipping their UR1592 boom trucks with a complete Hirschmann iSCALE Control System package which includes the vSCALE D3 display, cSCALE S6 control unit, and various sensors. This system is configured with the qSCALE LMI software and enables the operator to view all crane information including general configuration and crane geometry.

101825 - KIT, SMC, QSCALE, BOOM TRUCK (SMILEY LIFTING SOLUTIONS)
   
PART NUMBER
QTYDESCRIPTION
6084151CONSOLE, VSCALE, D3?C1, 7" DISPLAY 
5363281CABLE ASSY, VSCALE, POWER, 5M, AMP 26-PIN
5364151CABLE ASSY, CSCALE, POWER, S6, IP66/67 
9346377611ASBSV 8 5 P
10965 LUMBERG30935 253 103/1M 
1096710935 253 103/3 M 
4782510935 253 103/6 M 
5302071CAN?BUS TERMINATION RES. 120R, M12/5 PIN 
068?154?060?0291SENSOR, LENGTH/ANGLE LWG154/29 2P, 42M CABLE, 32M TELE, CAN 
6082661SENSOR, PRESS TRANS, PISTON, CAN, ID60, 300 BAR, G 1/4 
6082671SENSOR, PRESS TRANS, ROD, CAN, ID61, 300 BAR, G 1/4 
031?002?060?0111SWITCH, A2B W/CRIMP W/12' WIRE 
031?300?100?1052SCREW, 5/16?18 x 1 1/2 SOCKET CAP STAINLESS 
002?070?100?8052WASHER, FLAT 5/16 
000?208?040?0802WASHER, LOCK 5/16 
002?051?106?1852SCREW, 5/16?18 x 3/4, HEX HEAD 
002?051?108?2552SCREW, 5/16?18 X 1 HEXHEAD
002?060?100?8052NUT, 5/16?18 HEX 
003?100?210?0121WEIGHT & CHAIN, A2B w/o SHACKL E, 15.5lb/14lb WEIGHT 30”CHAI 
031?300?100?0371HARDWARE, CHAIN CONNECTOR QUICK LINK, 2 7/16 " 
031?300?050?2951STUD, RATB A2B SWITCH MTG.
031?300?050?2641PLATE, A2B SWITCH MOUNTING 
031?300?050?2721HARDWARE, LINCH PIN W/O CHAIN 1/4"OD. x 1 9/16" LG. 
0511671cSCALE,S6 ? 66 C32 C3 00 ? 00 00 00 00 00 00
90000007710906 UTP 101 
3263181CONNECTOR, CSCALE, CMC 48?POL, BROWN, LEFT, MOLEX 
3263211CONNECTOR ACCY, cSCALE, WIRE CAP FOR 48?POL MOLEX (326318) 

 
Recommended Service Parts

Please note:  Part numbers and service documentation are subject to change.  When verifying with one of the contacts below, be sure that the following information is available: existing partnumber, explanation of problem, crane model and serial number.  Direct all inquiries to your local Hirschmann Premier Dealer or contact Hirschmann's service department via email: hirschmann.mcs-parts@belden.com.